

IV. Classification and direct field of application
a) Reference of classification

This classification has been carried out in accordance with **EN 13501-1:2018**.

b) Classification

The product, SPC flooring, in relation to its reaction to fire behaviour is classified:

Fire behaviour		Smoke production	
B _{s1}	—	s	1

Reaction to fire classification: B_{s1}—s1

Remark: The classes with their corresponding fire performance are given in annex A.

c) Field of application

This classification is valid for the following end use applications:

- With all substrates classified as A1 and A2
- With mechanically fixing
- Have joints

This classification is valid for the following product parameters:

- Characteristics as described in section II of this test report.

Statement:

This declaration of conformity is only based on the result of this laboratory activity, the impact of the uncertainty of the results was not included.

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Warning:

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds appropriate references to the manufacturer's factory production control that is aimed to be relevant to the samples tested and that will provide for their traceability.

To be continued...



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed hereafter, available on request or accessible at <http://www.sgs.com/portal/terms-and-conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/portal/terms-and-conditions/terms-electronic.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clause defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its issuance only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from assuming all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the samples tested and such samples are retained for 30 days only.
 A decision to check the authenticity of testing instruments, reports & certificates always contact us at telephone: 001 7700 5057 FAX: see website: CN.Service@sgs.com

No.31, Suijing Road, 2/F, Suzhou Industrial Park, Suzhou, Jiangsu, P.R.China 215122 1 86-512 50885 1 86-512 50885 www.sgs.com.cn
 中国·浙江·苏州工业园区二区苏虹路31号 邮编 215122 1 86-512 50885 1 86-512 50885 sgs.china@sgs.com